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To, T.R. No. :- NBML/WCH/2752/2023
Laxmi sales Date os Issue -01.01.2024
Fafadih Timber Market ,Raipur (C.G.) Page No. - 01 0of 01
o lead Tin Sulphide :
- ! . No. - Date:- Nil
Samples Description (Silver Based) Customer's Reff. No. & Date ate:- Ni
No. of Samples - 1 Nos Our Ref. No. = SRAF NO.NBML/2752/2023
Quantity Of Sample - 80 gm Approx. Test Method - Wet Analysis
Date of Samples Received - 22.12.2023 Sample Condition - Pulverised Powder
Test Carried out on - 26.12.2023
:;‘ Sample ID lead Tin Sulphide %
= Purity
1 lead Tin Sulphide 99.20%
*«END OF TEST REPORT***

d Signatory
Haveen Kumar Baghe’
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invalidates this report. 4 Sample will be destroyed after 90-days from the date of test report unless otherwise Specified.
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Lab Office Address : Raipur-Bilaspur road,Urkura Chouk, (Venu Petrol Pump),Urkura Nagar, Beside Akashwani Radio Stat!or:a:ol.?2 awabhata Village,
Rai .'493221 vygp_sﬁg .- www.nbmtlab.com, Email ID:- nbmti2017@gmail.com, Contact No:- +91 9285284469,+91 9993493

aipur Yy : .

Scanned with ACE Scanner



